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Read the instruction carefully. Remove all the wrapping 
material, staples and straps from the carton. Refer   to 
the hardware and furniture part list for guidance. Be 
sure that you have all the parts before you start 
assembling. Place all the wooden furniture part on a 
clean and flat soft surface, such as carpet or 
rubbermat to prevent from scratches.

CAUT ION
KEEP ALL THE PARTS OUT OF REACH OF CHILDREN.

ITEM QTYHARDWARE NAME ITEM QTYPARTS  NAME

A 8
1 1

3

KEIR

5

5

6

1

1

2 1

4 5

B 8

C 43

D 1

E 1

F 1

G 2

H 1

Bolt  (M6x80)

Nut (  M6x9.5x12mm)

Bolt  (M6x30)

Al len key 4mm

Screw (M3.5x16)

Flat  washer (Φ5xΦ9)

Plast ic Hook

Cable t ie

Leg frame
(lef t)

Leg frame 
(r ight)

Shelf  (1~5)

Support  
ra i l (1~5)

Upper back 
ra i l

Bottom back 
ra i l
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34-2
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**!  Fitting not enclosed!
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Wall fixing - if in doubt seek professional advice 

Please ensure to use the correct size rawl plug when installing the plastic loop bracket to a wall. If your wall is 
cavity construction or wood you may need to seek appropriate wall fixings. 

Wood 
If fixing to wood make sure 
that it isn’t chipboard as 
screws can easily pull away 
from the core structure 

Brick or Masonry 
Use an appropriate 
wall plug provided 
you are sure your 
wall is sound 

Cavity wall 
Special toggle wall 
plugs are needed.  
Seek expert  advice 
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Locate the cable tie (part H ) as shown below. Push the cabinet back towards the wall and into position. Pull the 
cable tie (part H) tight. 
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